

ANALYTICAL TEST REPORT

ULR No.: NA

Report No.: TR/IPAS/25/08/00340

Date: 16/08/2025

Issued to: Vyankatesh Agrotrade Pvt Ltd
D- 13, Silver Heights, Opp Hotel Sandeep,
Gurudwara Road, Mumbai Naka, Nashik-422009



NABL Scope



Verify Report

Kind attn.: NA

SAMPLE DETAILS

Sample ID: IPAS/25/08/00340	Sample Reference: Batch No: RR2509
Sample Name: Rapid	Mfg. Date: Jul-2025
Sampling date: NA	Exp Date: Jun-2027
Sample Receipt date: 14/08/2025	Temperature & Humidity during sampling: NA
Sample Appearance: Light Orange Colour	Condition on receipt: Good
Sample Quantity: ~300 ml	Analysis Start Date: 14/08/2025
Sample Seal number: NA	Analysis Completion Date: 16/08/2025
Sampling Procedure: NA	Sampling Details: Sample Submitted By Customer
Sampling location: NA	Whether Customer has asked for decision rule: No

TEST RESULTS

Sr. No.	Parameters	Result	Unit	METHOD
Heavy Metals:				
1	Arsenic (as As)	BLQ (Q.L.=0.05)	mg/kg	IPAS/STP/C/08
2	Cadmium (as Cd)	BLQ (Q.L.=0.05)	mg/kg	
3	Mercury (as Hg)	BLQ (Q.L.=0.05)	mg/kg	
4	Lead (as Pb)	BLQ (Q.L.=0.05)	mg/kg	
5	Nickel (as Ni)	BLQ (Q.L.=0.05)	mg/kg	
6	Chromium (as Cr)	BLQ (Q.L.=0.05)	mg/kg	

Remark: NA


Authorized Signatory
Santosh Patil
(Chemical)

Disclaimer note:

- The results are applicable solely to the sample analyzed as detailed above.
- This report may not be reproduced, in whole or in part, without prior written consent from IndoPrime Analytical Services LLP. It is not admissible as evidence in a court of law and should not be cited in any advertising materials without explicit written authorization from IndoPrime Analytical Services LLP.
- Any modification or alteration of a test report issued by IndoPrime is prohibited and constitutes an offense. IndoPrime reserves the right to pursue legal action if any such unauthorized changes are detected.

Test reports are generated solely based on the information and data furnished by the customer. IndoPrime Analytical Services LLP's maximum liability is strictly limited to the amount invoiced for the respective services.

-----End of Test Report-----

